


Part No. Numer katalogowy Description Qty
1 540132 ) Sunk head bolt 12*105H 4
2 540133 Sunk head bolt 12*55 H 7
3 540134 Metal sheet 1
4 540135 Plastic foot 1
5 540136 Foot Assy. 1
6 540137 Washer SWo12 11
8 540138 Washer @12 7
9 540139 Nylon nut M12 11
10 540140 Nut M18 1
11 540141 Socket head bolt 10*20T 4
12 540142 Socket head bolt 10*35T 4
13 540143 Foot plate 1
14 540144 Packing 1/4(CU) 1
15 540145 Plug M12*1.25 1
19 540146 O-ring 87.5%3.55 1

20 540147 Inner spring (for LC168F-2H) 2
21 540148 Outer spring 2
22 540149 Spring cylinder 1
24 540150 Pin 16 1
25 540151 Piston rod 1
26 540152 Stop ring 15 1
27 540153 O-ring ¢100%3.1 2
28 540154 Aluminum storage tank 1
29 540155 Copper packing 17*25.5*1 1
30 540156 Level gauge, plug type 1
31 540157 Packing 1/4(CU) 1
32 540158 Plug M12*1.25 1
33 540159 O-ring 160*4 1
34 540160 Bellows clamp 2
35 540161 Band guide,bellows 2
36 540162 Socket head bolt M6*50 2
37 540163 Cylinder nut M6 2
38 540164 Pinp6x8 1
39 540165 Chinese bellow 1
41 540166 Pin 6D-8.5L

43 540167 Socket head bolt 10*35T 4
44 540168 Guide cylinder 1
45 540169 O-ring p110x4 1
46 540170 Piston end 1




1

_.,d""",,l.:‘ = f
i '1, ; ]
27 Eﬂl‘} 231"3 23;3 28-4 28-2 28-5



Part No. Numer katalogowy Description Qty
1 540171 Bolt 6*18H,SW 9
2 540172 Case cover 1
3 540173 O-ring 22.4%2.65 1
4 540174 Hexagonal bolt 8*20 1
5 540175 Washer M8 1
6 540176 Internal circlip ¢50 1
7 540177 Bearing6204 1
8 540178 Connecting rod 1
9 540179 Gear wheel 1
10 540180 Internal circlip ¢62 1
11 540181 Bearing6207 1
12 540182 Bearing6305-27Z 1
13 540183 Crank case 1
14 540184 External circlip 20 1
15 540185 O-ring 40*2.4 1
16 540186 Bearing cover 1
17 540187 Key 5*%20 1
18 540188 Pinion (for LC168F-2H) 1
19 540189 Bearing6204 1

20 540190 Bearing6007 1
21 540191 Oil seal 40*68*8 1
22 540192 Clutch drum (for LC168F-2H) 1
23 540193 Washer ¢ 8*7 1
24 540194 Bolt M 8*25 T 1
25 540195 Washer SW 10 4
26 540196 Socket head bolt 10*35 4
27 540197 Lock washer 1
28 540198 Clutch assy (for LC168F-2H) 1
28-1 540199 Clutch guide 1
28-2 540200 Clutch spring 2
28-3 540201 Clutch shoe 4
28-4 540202 Clutch boss 1
28-5 540203 Clutch guide 1
29 540204 Woodruff key 4*13 1
30 540205 Connecting plate, engine(for LC168F-2H) 1
31 540206 Engine Loncin LC168F-2H_EU V 1
32 540207 Bottom plate, engine(for LC168F-2H) 1
33 540208 Bolt M10*50 2
34 540209 Bolt M8*40 4
35 540210 Washer, SW M8 4
36 540211 Washer,8.5%22%3 4
37 540212 Nylon nut M8 4
40 540213 Throttle wire(for LC168F-2H) 1
43 540214 Throttle lever(for LC168F-2H) 1







Part No. Numer katalogowy Description Qty
1 540215 Handle(for LC168F-2H) 1
2 540216 Roller 1
3 540217 Flange bolt 8*25 H 4
4 540218 Flange nut M5 4
5 540219 Shock absorber 2
6-1 540220 Socket head bolt 10*20 4
6-2 540221 Spring washer BM10 8
7 540222 Bolt10*20 T 4

8 540223 Nylon nut M8 2
9 540224 Washer,p8*22*3 2
11 540225 Fuel tank 1
12 540226 Hexagonal bolt 8*40 2
13 540227 Cap assy, tank 1
15 540228 Washer,throttle lever 1
17 540229 Fuel cock assy 1
18 540230 Hose band 9.5D 2
19 540231 Fuel hose 1
20 540230 Hose band 9.5D 2




	1
	1
	Arkusz1

	2
	2
	Arkusz1

	3
	3
	Arkusz1


